

Oral Anti-Cancer Medicine (OAM) Regimens

Drug Name	Regimen Number	Regimen Name	Tumour Group	Regimen Link
Abiraterone	103	Abiraterone and Prednisolone	Genitourinary	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/genitourinary/103-abiraterone-and-prednisolone-therapy.pdf
	577	Abiraterone 1000mg and Prednisolone 5mg Therapy	Genitourinary	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/genitourinary/577.pdf
Acalabrutinib	656	Acalabrutinib Monotherapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/656-acalabrutinib-monotherapy.pdf
Afatinib	221	Afatinib Monotherapy	Lung	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lung/221.pdf
Alectinib	401	Alectinib Monotherapy	Lung	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/Lung/Alectinib-Monotherapy1.pdf
Anastrozole	254	Anastrozole Monotherapy	Breast	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/254anastrozole.pdf
Apalutamide	574	Apalutamide therapy	Genitourinary	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/genitourinary/574.pdf
Axitinib	104	Axitinib Monotherapy	Genitourinary	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/Genitourinary/axitinib104.pdf
	583	Pembrolizumab 200mg and Axitinib Therapy	Genitourinary	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/genitourinary/583.pdf
Bicalutamide	482	Bicalutamide Therapy	Genitourinary	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/genitourinary/482-bicalutamide-therapy.pdf
Binimetinib	563	Encorafenib and Binimetinib Therapy	Skin/Melanoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/melanoma/563-encorafenib-and-binimetinib-therapy.pdf
Bosutinib	224	Bosutinib Monotherapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/224-bosutinib-monotherapy-regimen.pdf
Brigatinib	562	Brigatinib Therapy	Lung	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lung/562-brigatinib-therapy.pdf
Cabozantinib	518	Cabozantinib Therapy	Genitourinary	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/genitourinary/518%20cabozantinib%20therapy.pdf
Capecitabine	216	Capecitabine Monotherapy	Breast, Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/216.pdf
	217	Lapatinib and Capecitabine	Breast	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/217.pdf
	239	epiRUBicin, Oxaliplatin and Capecitabine (EOX) Therapy	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/239.pdf
	321	Capecitabine/Oxaliplatin (XELOX) Therapy	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/321.pdf
	384	Gemcitabine + Capecitabine Therapy	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/384-gemcitabine-1000mg-m2-and-capecitabine-650mg-m2-therapy-21-day.pdf
	473	CISplatin and Capecitabine Adjuvant Chemoradiation Therapy	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/473.pdf

Oral Anti-Cancer Medicine (OAM) Regimens

Drug Name	Regimen Number	Regimen Name	Tumour Group	Regimen Link
	505	Capecitabine and Temozolomide Therapy	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/505.pdf
	523	Capecitabine and RT – 7 day	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/523-capecitabine-and-rt%E2%80%937-day.pdf
	524	Gemcitabine (1000mg/m ²) and Capecitabine (830mg/m ²) Therapy - 28 days	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/524.pdf
	586	Capecitabine 825mg/m ² and RT–7 day	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/586-capecitabine-825mg-m2-and-rt%E2%80%937-day.pdf
Ceritinib	340	Ceritinib Monotherapy	Lung	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lung/340-ceritinib-monotherapy.pdf
Chlorambucil	286	Obinutuzumab and Chlorambucil Therapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/286%20obinutuzumab-and-chlorambucil-therapy.pdf
	411	Chlorambucil 10mg/m ² Therapy	Leukaemia, Lymphoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/411-chlorambucil-10mg-m2-therapy.pdf
Cobimetinib	373	Cobimetinib and Vemurafenib Therapy	Skin/Melanoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/melanoma/cobimetinib%20and%20vemurafenib%20therapy.pdf
Crizotinib	243	Crizotinib Monotherapy	Lung	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lung/243-crizotinib-monotherapy-regimen.pdf
Cyclophosphamide	273	Cyclophosphamide, Bortezomib and Dexamethasone (CyBorD) 21-Day Therapy	Myeloma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/273.pdf
	377	Cyclophosphamide (Oral) Methotrexate and 5-Fluorouracil (CMF) Therapy	Breast	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/377.pdf
	410	Fludarabine, Cyclophosphamide and ritUXimab (FC Oral+R) Therapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/410-fcoral-and-r-fludarabine-cyclophosphamide-and-rituximab-fc-oral-and-r-therapy.pdf
	532	Dexamethasone, ritUXimab and Cyclophosphamide (DRC) Therapy	Lymphoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/532-dexamethasone-rituximab-and-cyclophosphamide-therapy.pdf
Dabrafenib	237	Dabrafenib Monotherapy	Skin/Melanoma	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/melanoma/237dabrafenib.pdf
	415	Trametinib and Dabrafenib Therapy	Skin/Melanoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/melanoma/dabrafenib%20and%20trametinib%20therapy.pdf
Dacomitinib	565	Dacomitinib Monotherapy	Lung	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lung/565-dacomitinib-monotherapy.pdf
Encorafenib	563	Encorafenib and Binimetinib Therapy	Skin/Melanoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/melanoma/5

Oral Anti-Cancer Medicine (OAM) Regimens

Drug Name	Regimen Number	Regimen Name	Tumour Group	Regimen Link
				63-envorafenib-and-binimetinib-therapy.pdf
Enzalutamide	233	Enzalutamide Monotherapy	Genitourinary	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/genitourinary/233-enzalutamide-monotherapy.pdf
Erlotinib	219	Erlotinib Monotherapy	Lung	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lung/219.pdf
Etoposide	319	CARBOplatin and Oral Etoposide Therapy-21 days	Lung	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lung/319-carboplatin-and-oral-etoposide-therapy-21-days.pdf
	388	Oral Etoposide Therapy	Lung	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lung/388.pdf
	510	R-CEOP Therapy – 21 days	Lymphoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/510-r-ceop-therapy.pdf
Everolimus	320	Everolimus Monotherapy	Genitourinary, Neuroendocrine	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/genitourinary/320-everolimus-therapy.pdf
Everolimus Exemestane	322	Everolimus and Exemestane Therapy	Breast	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/322-everolimus-and-exemestane-therapy.pdf
Exemestane	376	Exemestane Monotherapy	Breast	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/376.pdf
Fludarabine	410	Fludarabine, Cyclophosphamide and ritUXimab (FC Oral+R) Therapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/410-fcoral-and-r-fludarabine-cyclophosphamide-and-rituximab-fc-oral-and-r-therapy.pdf
Gefitinib	220	Gefitinib Monotherapy	Lung	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lung/220-gefitinib-monotherapy.pdf
Ibrutinib	296	Ibrutinib Therapy (CLL/ Waldenstrom's Macroglobulinaemia)	Leukaemia	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/Leukemia_BMT/296.pdf
	297	Ibrutinib Therapy (Mantle Cell Lymphoma)	Lymphoma	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/Leukemia_BMT/297.pdf
Idelalisib	291	Idelalisib Monotherapy	Lymphoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/291.pdf
	389	Idelalisib and ritUXimab Therapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/389.pdf
	390	Idelalisib and Ofatumumab Therapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/390.pdf
Imatinib	335	Imatinib Therapy-GIST	Sarcoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/sarcoma/335-imatinib-therapy-gist.pdf
Isotretinoin	P00548	Dinutuximab beta and Isotretinoin Therapy	Paediatric Oncology	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/p548-dinutuximab-beta-and-isotretinoin-therapy.pdf
Ixazomib	516	Ixazomib, Lenalidomide and Dexamethasone Therapy - 28 day	Myeloma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/516-ixazomib-lenalidomide-and-dexamethasone-therapy-28-day.pdf
Lapatinib	217	Lapatinib and Capecitabine	Breast	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/217.pdf

Oral Anti-Cancer Medicine (OAM) Regimens

Drug Name	Regimen Number	Regimen Name	Tumour Group	Regimen Link
Lenalidomide	218	Lenalidomide 25mg and Dexamethasone Therapy - 28 day	Myeloma	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/Lymphoma_Myeloma/218.pdf
	405	Carfilzomib, Lenalidomide and Dexamethasone (KRd) Therapy - 28 day	Myeloma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/405-carfilzomib-lenalidomide-and-dexamethasone-krd-therapy-28-day.pdf
	416	Bortezomib, Lenalidomide and Dexamethasone (RVD) Therapy- 21 day	Myeloma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/416.pdf
	516	Ixazomib, Lenalidomide and Dexamethasone Therapy - 28 day	Myeloma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/516-ixazomib-lenalidomide-and-dexamethasone-therapy-28-day.pdf
	598	Carfilzomib (56mg/m2 once weekly) Lenalidomide and Dexamethasone (KRd) Therapy - 28 day	Myeloma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/myeloma/598-carfilzomib-56mg-m2-once-weekly-lenalidomide-and-dexamethasone-krd-therapy-28-day.pdf
Lenvatinib	295	Lenvatinib -DTC Therapy	Head & Neck	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/headandneck/295.pdf
	644	Lenvatinib –HCC Therapy	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/644-lenvatinib-hcc-therapy.pdf
Letrozole	371	Letrozole Monotherapy	Breast	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/371.pdf
Lomustine	379	Procarbazine Lomustine and VinCRISTine (PCV) Therapy	Neuro-oncology	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/neuro-oncology/379-pcv-therapy.pdf
	468	LEAM Autologous Transplant Conditioning Protocol	Lymphoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/468-leam-autologous-transplant.pdf
	658	Procarbazine, Lomustine and VinCRISTine (PCV) Therapy – 56 days	Neuro-oncology	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/neuro-oncology/658.pdf
Lorlatinib	570	Lorlatinib therapy	Lung	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/Lung/570%20lorlatinib%20therapy.pdf
Melphalan	275	Bortezomib , Melphalan and Prednisolone	Myeloma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/275-bortezomib-melphalan-and-prednisolone-therapy.pdf
Midostaurin	682	Midostaurin (DAUNOrubicin and Cytarabine) Induction Therapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/682-midostaurin-daunorubicin-and-cytarabine-induction-therapy.pdf
Nindetanib	372	Nindetanib Therapy	Lung	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/Lung/372.pdf
Niraparib	571	Niraparib Monotherapy	Gynaecology	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gynaecology/571-niraparib-monotherapy.pdf
Olaparib	341	Olaparib (capsule) Monotherapy	Gynaecology	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gynaecology/341-olaparib-monotherapy.pdf
	588	Olaparib (tablet) Monotherapy	Gynaecology	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gynaecology/588-olaparib-tablet-monotherapy.pdf

Oral Anti-Cancer Medicine (OAM) Regimens

Drug Name	Regimen Number	Regimen Name	Tumour Group	Regimen Link
Osimertinib	353	Osimertinib Monotherapy	Lung	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lung/353-osimertinib-monotherapy.pdf
Palbociclib	414	Palbociclib Therapy-28 day	Breast	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/414-palbociclib-therapy-28-days.pdf
Pazopanib	445	Pazopanib Therapy	Genitourinary, Sarcoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/sarcoma/445-pazopanib-therapy.pdf
Pomalidomide	245	Pomalidomide and Dexamethasone	Myeloma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/245-pomalidomide-and-dexamethasone.pdf
Ponatinib	302	Ponatinib Therapy	Leukaemia	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/Leukemia BM T/302.pdf
Procarbazine	354	Escalated Dose BEACOPP 21 day Therapy	Lymphoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/354-escalated-dose-beacopp-21-day-therapy.pdf
	379	Procarbazine Lomustine and VinCRISTine (PCV) Therapy	Neuro-oncology	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/neuro-oncology/379-pcv-therapy.pdf
	658	Procarbazine, Lomustine and VinCRISTine (PCV) Therapy – 56 days	Neuro-oncology	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/neuro-oncology/658.pdf
Regorafenib	244	Regorafenib Monotherapy	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/244.pdf
Ribociclib	525	Ribociclib Therapy-28 day	Breast	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/525-ribociclib-therapy-28-day.pdf
Ruxolitinib	229	Ruxolitinib Monotherapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/229-ruxolitinib-monotherapy-regimen.pdf
Sorafenib	294	Sorafenib Therapy	Gastrointestinal, Genitourinary, Head & Neck	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/294-sorafenib-therapy.pdf
Sunitinib	325	Sunitinib 50mg Therapy	Genitourinary, Sarcoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/genitourinary/325-sunitinib-50mg-therapy.pdf
	327	Sunitinib 37.5mg Therapy	Neuroendocrine	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/neuroendocrine/327-sunitinib-37-5mg-therapy.pdf
Talozaparib	605	Talazoparib Therapy	Breast	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/605-talazoparib-therapy.pdf
Tamoxifen	253	Tamoxifen Monotherapy	Breast	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/253tamoxifen.pdf
Temozolomide	334	Temozolomide with RT and Adjuvant Therapy	Neuro-oncology	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/neuro-oncology/334-temozolomide-with-radiotherapy-rt-and-adjuvant-therapy.pdf
	342	Temozolomide Recurrent Therapy	Neuro-oncology	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/neuro-oncology/342-temozolomide-recurrent-therapy.pdf
	461	Temozolomide with Radiotherapy (RT) and Adjuvant Therapy-Patients greater than 65 years	Neuro-oncology	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/neuro-oncology/461temozolomide-with-radiotherapy-rt-and-adjuvant-therapy-patients-greater-than-65-years.pdf

Oral Anti-Cancer Medicine (OAM) Regimens

Drug Name	Regimen Number	Regimen Name	Tumour Group	Regimen Link
	505	Capecitabine and Temozolomide Therapy*	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/505.pdf
Teysuno	235	CISplatin and Teysono-28 day cycle	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/235-cisplatin-and-teysuno%C2%AE-28-day-cycle.pdf
Thalidomide	274	Bortezomib + Dexamethasone +Thalidomide (VTD)Induction Therapy	Myeloma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lymphoma-myeloma/274-bortezomib-thalidomide-and-dexamethasone-vtd-induction-therapy.pdf
Tipracil	382	Trifluridine and Tipiracil (Lonsurf®) Therapy	Gastrointestinal	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/Gastrointestinal/382.pdf
Tivozanib	564	Tivozanib Therapy	Genitourinary	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/genitourinary/564-tivozanib-therapy.pdf
Topotecan	587	Topotecan Oral Monotherapy	Lung	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/lung/587-topotecan-oral-monotherapy.pdf
Trametinib	415	Trametinib and Dabrafenib Therapy	Skin/Melanoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/melanoma/dabrafenib%20and%20trametinib%20therapy.pdf
Tretinoin (ATRA)	356	Tretinoin (ATRA) with Arsenic Trioxide (ATO) Induction Therapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/356-tretinoin-atra-with-arsenic-trioxide-ato-induction-therapy.pdf
	357	Tretinoin (ATRA) with Arsenic Trioxide (ATO) Consolidation Therapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/357-tretinoin-atra-with-arsenic-trioxide-ato-consolidation-therapy.pdf
	366	Tretinoin (ATRA)/Idarubicin (PETHEMA AIDA) Induction Therapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/366-tretinoin-atra-idarubicin-pethema-aida-induction-therapy-high-risk.pdf
Trifluridine	382	Trifluridine and Tipiracil (Lonsurf®) Therapy	Gastrointestinal	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/gastrointestinal/382.pdf
Vandetanib	242	Vandetanib Monotherapy	Head & Neck	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/headandneck/242vandetanibmonotherapy.pdf
Vemurafenib	102	Vemurafenib Monotherapy	Skin/Melanoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/melanoma/102-vemurafenib-monotherapy-regimen.pdf
	373	Cobimetinib and Vemurafenib Therapy	Skin/Melanoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/melanoma/cobimetinib%20and%20vemurafenib%20therapy.pdf
Venetoclax	400	Venetoclax Monotherapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/400.pdf
	575	Venetoclax and Rituximab therapy	Leukaemia	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/leukemia-bmt/575-venetoclax-and-rituximab-therapy.pdf
Vismodegib	236	Vismodegib Monotherapy	Skin/Melanoma	https://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/melanoma/236.pdf
Vinorelbine	259	Oral Vinorelbine Monotherapy-7days	Breast, Lung	http://www.hse.ie/eng/services/list/5/cancer/profinfo/chemoprotocols/breast/259.pdf